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CHANGXING JINGWEI BAMBOO PRODUCTS CO.,LTD 
HUAIKAN TOWNSHIP,CHANGXING COUNTY,HUZHOU CITY,ZHEJIANG PROVINCE,CHINA 
 
 
 
The following sample(s) was / were submitted and identified on behalf of the client as: 

Sample Description : RIGID VINYL PLANK 

Sample Receiving Date : Aug.08, 2019 

Test Performing Date : Aug.12, 2019 to Aug.23, 2019 

  
Test Result Summary 

 
No. Test item Test(s) Requested(Method) Result(s) Comments 

1 Resistance to surface wear EN 438-2:2016 Clause 10 Pass / 

For further details, please refer to the following page(s) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of 
Shunde Branch 
SGS-CSTC Co., Ltd. 

 

 

 
Peter Zhao 
Approved signatory 
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Test Information: 

Sample description: See photo 

1. Test item: Resistance to surface wear 

Test method: EN 438-2:2016 Clause 10 

Test condition: 

Abrasive paper strips: S-42 

Load: 540g/wheel (total 1080g) 

Wear Layer Thickness: 0.5mm 

Test result: 

Sample Test result Requirement in client Conclusion 

A IP: ≥4000 IP: ≥4000 Pass 

Note: IP―Initial wear point. 

 

Photo Appendix: 

  

Original sample After test 

 
***End of Report*** 
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